


 

   

 
 
 
 
 
 

Wastewater Master Plan 
 
 
 
 
 
 
 
 

 
Groveland Community Services District 

Groveland, California 
 
 
 
 
 
 

October 2001 
 
 
 
 

Prepared by:  
 

RBF Consulting 
14725 Alton Parkway 
Irvine, CA 92618-2027 

 
Tulloch Engineering 

7202 Hites Cove 
Mariposa, CA 95338



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  i

TABLE OF CONTENTS 

EXECUTIVE SUMMARY ............................................................................................................1 

1.0 INTRODUCTION...........................................................................................................1-1 

1.1 Location/History......................................................................................................................1-1 
[...]
a concentrated batch load to the Activated Sludge system.  High concentrations of SS 
and BOD in the decant supernate is indicative of recycling of untreated waste in the 
plant. 
 
The Equalization Basin is designed to equalize the flow and loading into the treatment 
process.  The loading concentrations from the community are relatively stable, but the 
flow rates can vary by a factor of 3 or more.  With an average daily flow of approximately 
180,000 gpd, the Equalization Basin has an emergency storage volume of 2 days, 
assuming the basin typically operates at one third full.  However, during an adverse 
weather period, with peak daily wet weather flow of 450,000 gpd, and operating 60% full 
during winter, the emergency storage volume is about 12 hours.  This approximates the 
time available to store water coming into the plant from the collection system if the plant 
pumping systems were out of service.  Limited additional wastewater storage capacity is 
present in the collection system upstream of each lift station.  This collection system and 
Equalization Basin storage time has been adequate in the past to avoid overflow from 
the Equalization Basin.  
  



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-20

The Equalization Basin appears to be adequately sized for current demands.  If 
hydraulic loading increases by 67% to buildout, compared to 2000 loading, a 
proportional increase in equalization capacity will be needed.  
 
Headworks Pumping 
 
Average daily flow into the plant is approximately 180,000 gpd.  Peak daily flow into the 
plant has been as high as 638,000 gpd.  The two 390 gpm variable speed, influent 
pumps can pump at a continuous rate of 850,000 gpd.  Influent pumping is not a limiting 
factor on operation of the WWTP. The usefulness of the existing influent pumps for 
future capacity will depend on the location, configuration and hydraulic grade line of the 
selected expansion alternative. 
 
Reservoir #1 
 
Reservoir #1 serves several purposes for the WWTP.  First, Reservoir #1 is used to 
store treated effluent from the WWTP that does not quite meet the WDR permit 
standards.  For example, Settleable Solids may have been reduced by 95% but fail to 
meet the daily maximum standard of 1.0 ml/l-hr.  The treated wastewater is diverted to 
Reservoir #1 for a few days until the Settleable Solids meet the standard.  The frequency 
of this occurrence may be zero to several times a year.  The diverted wastewater is 
retested and either returned to the Equalization Basin, or, if it meets the standards, it is 
blended with fully treated effluent in the chlorine contact basin and pumped to Reservoir 
#2. 
 
During extreme wet weather flows, excess inflow is pumped from the Equalization Basin 
to Reservoir #1.  After the storm flows have subsided, the water in Reservoir #1 is 
returned to the Equalization Basin for full treatment.  The frequency of this use of 
Reservoir #1 varies with the type of winter weather the District experiences.  In several 
years, the WWTP has been able to handle all storm events without diverting to Reservoir 
#1.  During the El Niño storm events, storm flows were diverted several times.  Since 
this flow is diluted but untreated sewage, it is returned as soon as possible to the 
treatment process after the storm flows subside, within a few days. 
 
Reservoir #1 is used during periods when effluent in Reservoir #2 is used to irrigate the 
Pine Mountain Lake golf course.  This is done to avoid the possibility of applying 
chlorinated water to the grass.  The water diverted to Reservoir #1 is fully treated 
wastewater.  It is blended back into the chlorine contact basin and pumped to Reservoir 
#2 after the golf course irrigation cycle is complete.  The frequency of this diversion to 
Reservoir #1 depends on the demand for golf course irrigation, with higher usage during 
summer months. 
 
Reservoir #1 was also used in 2000 to hold raw sewage during the shutdown of the 
Equalization Basin for repairs.  The shutdown lasted a few days.  Then all water in 
Reservoir #1 was returned for full treatment.  This is an unusual use for Reservoir #1. 
 
 
Activated Sludge Treatment 
 



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-21

Groveland’s Activated Sludge process can be operated in one of two modes, Step 
Aeration or Contact Stabilization.  They were analyzed in detail in the March 2000 
Wastewater Capacity Study, the results of which are summarized here. 
 
In Step Aeration, the wastewater is first introduced to the Activated Sludge process at a 
series of locations, or steps, along the length of the Reaeration Basin.  This step feeding 
of the bacteria avoids the problem of overloading the Reaeration Basin at the head end.  
The wastewater has a long detention time in the Reaeration Basin.  This process is used 
during moderate loading periods. 
 
Contact Stabilization is the mode of operation used during higher loading periods.  This 
process takes advantage of one of the characteristics of the bacterial environment.  The 
wastewater is first introduced in the Contact Basin, which has a short detention time.  
The nutrients become concentrated on the exterior of the bacteria, before the waste 
stream moves into the Reaeration Basin.  This enhances the treatability of the 
wastewater at the plant’s higher flowrates. 
 
Mean Cell Residence Time (MCRT) is a measure of the time that the average bacterial 
cell is resident in the Activated Sludge process. The 1999 annual average of the MCRT 
for the Activated Sludge process was 5.3 days.  The shortest MCRT in that year was 2.9 
days in October.  A MCRT of less than 5 days is a clear indication that the system is 
exceeding its capacity.  Inadequate time is available to the microorganisms to 
metabolize and destroy the BOD and SS in the wastewater.  Solids’ recycling is a 
serious problem for this WWTP. 

 
A look at the history of the solids concentration in the Return Activated Sludge (RAS) 
illustrates the apparent increase in solids recycling in the plant.  Figure 3.14 shows the 
upward trend. 
 
The WWTP is able to achieve solids removal efficiencies of 85-95%. This is consistent 
with the performance of typical activated sludge processes.  However, the high influent 
levels of Suspended Solids and the substantial solids recycling means the effluent is not 
able to consistently meet the WDR discharge requirements. 
 



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-22

 

Figure 3.14: Increase in Yearly Average of RAS Solids 
 

Secondary Clarifier 
 
Operations staff reports that they have observed signs of limitations in the treatment 
capacity of the Secondary Clarifier.  During periods of high hydraulic loading, above 175 
gpm (250,00 gpd), they observe the re-suspension of solids in the Clarifier.  This 
reduces the removal efficiency of the Clarifier, and results in higher suspended solids 
(SS) in the finished effluent.  This problem has also been observed during periods of 
flow under 175 gpm, when the settlability of the solids is low.  The highest flowrate at 
which they can meet the SS criteria, provided they are achieving very settleable solids, 
is 300,000 gpd.  Peak daily flows can be as high as 638,000 gpd.  Based on these 
observations, operations staff believes the system has exceeded its capacity. 
 
Average loading rates to a secondary clarifier should be in the range of 0.6 to 1.2 lb/ft2-
hr.  The GCSD average loading rate is substantially higher.  Peak loading rates should 
be not more than 1.8 lb/ft2-hr.  GCSD peak loading rates are 1.8 lb/ft2-hr.  Both the 
average and peak loading rates are exceeding the industry standard.  This confirms the 
operations staff’s observations that the clarifier’s capacity is being exceeded.  The 
overflow rate indicates that hydraulic loading is not a problem.  But the excessive loading 
rates indicate that solids coming to the clarifier are too concentrated to meet the 
necessary finished water quality standards.   
 

Increase in Yearly Average of RAS Solids

0

2000

4000

6000

8000

10000

12000

14000

16000

91 92 93 94 95 96 97 98 99 00

Year

R
A

S
 S

o
lid

s 
C

o
n

ce
n

tr
at

io
n

, m
g

/l

RAS, mg/l



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-23

 
Table 3.9 lists the secondary clarifier size and performance measures. 

 
Table 3.9: Secondary Clarifier Design Parameters 

 
1992-2000 

Volume 25,600 gal 
Hydraulic Detention Time  

 @ avg. flow 4.1 hr 
 @ max hour flow 1.4 hr 
Surface Overflow Rate  
 @ avg. flow 530 gal/ft2-day 
 @ peak flow 810 gal/ft2-day 
Loading Rate  
 @ avg. flow 1.5 lb/ft2-hr 
 @ peak flow 1.8 lb/ft2-hr 

 
Aerobic Digestion 
 
Aerobic digestion is the process by which the more concentrated sludge that is drawn off 
the bottom of the Secondary Clarifier is digested by aerobic bacteria.  The digestion 
further reduces the volume of solids and reduces the potential for odors when the 
biosolids are spread on the drying beds.  Biosolids are the solids separated at the 
bottom of the digester after each digestion interval.  GCSD’s digesters are operated in 
quarterly batches between wasting to the drying beds.  Lime stabilization and polymers 
are used at the end of each quarterly batch to concentrate the biosolids as much as 
possible. 
 
Solids reduction is the performance measure of a digester.  In order to calculate solids 
reduction, we need to know the amount of solids sent to the digester, the amount of 
solids removed to the drying beds and the amount of solids recycled in the decant liquid 
which is returned to the Equalization Basin.  The WWTP does not have a sample point 
to monitor the flow and concentration of the decant liquid.  The operators estimate the 
volume based on the percent of the 32,000-gallon digester that is released.  Without the 
pounds of solids recycled to the Equalization Basin, the efficiency of the digesters 
cannot be quantified.  
 
However, Figure 3.15 provides some insight.  Over the last 12 years, the amount of 
biosolids released to the drying beds has remained about the same.  But the amount of 
solids sent to the digester has increased steadily.  As retention times in the digester 
have dropped over time, we must assume that less, rather than more, destruction of 
solids is occurring in the digester.  An increasing amount of solids are apparently 
recirculating in the plant, making permit compliance increasingly difficult. 

 



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-24

Figure 3.15: Digester Solids 
 
Chlorine Contact Basin 
 
The performance of the chlorine contact basin is evaluated on whether the effluent 
meets the coliform bacteria criteria in the WDR permit.  Appendix A includes notations 
on the months in which coliform violations have occurred.  Table 3.10 shows the pattern 
of coliform violations by month and year.  Between 1988 and 1993, coliform violations 
were nearly a monthly occurrence.  Operational changes or system improvements 
around 1994 resulted in a sharp drop in the occurrence of coliform problems.  1997 and 
1999 had a cluster of coliform violations in late summer and early fall.  In 1999, 
suspended solids loading was particularly high during these months (see Appendix A).  
 

Table 3.10: Occurrence of Coliform Violations 
 

 Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec 

1988 r r r r    r r r r r 
1989             
1990  r r r r  r r r r r r 
1991  r  r r r r r r r  r 
1992   r  r   r r r rr  
1993 r   r   r r   r  
1994             
1995        r     
1996             
1997 r r    r r  r    
1998             
1999       r r  r   
2000  r           

 

Digester Solids

0

50000

100000

150000

200000

250000

89 91 93 95 97 99

Year

P
ou

nd
s

Solids to Digester

Biosolids to Drying
Beds
Linear (Biosolids to
Drying Beds)



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-25

 
The chlorine dosage needed for adequate disinfection will vary for each WWTP’s 
wastewater.  Typical dosage in GCSD’s plant is in the range of 25-40 mg/l.  Keri, in 
Operation of Wastewater Treatment Plants, vol. 1, p. 355, (1994) indicates that dosage 
rates for Activated Sludge effluent are typically in the range of 2-8 mg/l.  The District’s 
chlorine dosage level is high.   
 
The high levels of dosage with sporadic coliform violations indicate that the chlorination 
system is under stress.  Increasing the dosage is not the solution.  Addressing the 
fundamental high loading to the treatment plant will allow a reduction in chlorination and 
its associated costs while achieving the required disinfection.   
 
The WDR permit does not have a requirement for the effluent free chlorine residual, 
probably because any residual will be exhausted by chemical reaction or evaporation 
during the effluent’s long residence time in Reservoir #2.  The average free residual 
chlorine is consistently maintained above 1.0 mg/l.   The monthly minimum free chlorine 
residual over the last 3 years has been 0.42 mg/l in March 2000.   
 
In order to serve future growth in wastewater flows, chlorination units and apparatus 
proportional to the increased flow will be required. 
 
Effluent Pumping 
 
Average daily flow into the plant is approximately 180,000 gpd.  Peak daily flow into the 
plant has been as high as 638,000 gpd.  The three fixed speed, influent pumps can 
pump at a continuous rate of 570,000 gpd.  There is more influent pumping capacity 
than effluent capacity.  Effluent pumping is near capacity for operation of the WWTP.   
During peak flow events,  the irrigation pump is used to provide additional pump capacity 
by use of creative valving.  The usefulness of the existing effluent pumps for future 
capacity will depend on the location, configuration and hydraulic grade line of the 
selected expansion alternative. 
 
Air Supply 
 
Total air demand in the plant has increased as wastewater loading has increased.  The 
low oxygen concentrations in the Equalization Basin, the Activated Sludge process and 
the Digester at times indicates that air supply and transfer are inadequate for the current 
demands, especially during summer months.  The lack of adequate air supply to meet 
the demand means that solids and BOD are inadequately destroyed in the aerobic 
treatment processes.  This is a contributing factor to the overall solids problem at the 
WWTP.   The District should evaluate how additional supply could be provided, perhaps 
by segregating the air supply system by process unit, and providing additional blowers. 
 
Instrumentation and Controls 
 
The lack of reliable metering throughout the plant is a major concern.  The technical 
analysis of the treatment process’ performance is dependent on the hydraulic balance 
and mass balance through the plant as well as the concentrations of the chemical and 
biological parameters of the treatment units.  The analysis in this master plan often 
depended on approximations, estimates and extrapolations of data.  Therefore only 



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-26

limited confidence should be placed on the analytical results.  A full review of the 
metering and monitoring equipment and controls and procedures of the plant should be 
conducted, including the following items: 
 

• Influent metering before the Equalization Basin. 

• Measurement of screenings volume. 

• Measurement of grit. 

• Flow monitoring to and from Reservoir #2 

• Flow monitoring and sampling point between the Aerobic Digester and the 
Equalization Basin 

• Effluent metering and monitoring after the chlorine contact basin. 

• Metering and monitoring of flow, BOD and SS in the reclaimed water irrigated on 
the spray fields. 

 

Table 3.11: Summary of Treatment Unit Status 
 

Treatment Unit Status 
Screening At capacity for current demands 

Equalization Basin Adequate capacity for current demands 

Headworks Pumping Adequate capacity for current average and peak day flows. 

Activated Sludge Demand exceeds capacity.  

Secondary Clarifier Demand exceeds capacity. 

Aerobic Digestion Demand exceeds capacity. 

Chlorine Contact Basin 
 

High chlorine dosage requirement is consistent with 
overcapacity of the WWTP.   

Effluent Pumping Adequate capacity for current and future demands. 
Air Supply Demand exceeds capacity. 
Instrumentation and 
Monitoring 
 

Lacks adequate metering and monitoring equipment to 
evaluate hydraulic balance and mass balance of the 
wastewater treatment system. 



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-27

 

3.4.4 Rated Capacity and Constraints 
 
From Section 3.4.3, it is apparent that current wastewater demands have exceeded the 
capacity of the Activated Sludge process, the Clarifier and the Digester.  The 
determination of what is a reasonable level of loading is a nonlinear function of flow 
rates, waste concentration, temperature, pH, and interference from other chemicals like 
industrial waste and pesticides that may enter the system.  This means that the rated 
capacity is not a proportional fraction of how much the system is overloaded.     
 
One approach is to look at a statistical distribution of loading that caused or did not 
cause a violation.  The dataset used in Figure 3.16 was January 1998 through June 
2000.  In July 2000, operations staff began drawing down water stored in Reservoir #2, 
in preparation of shutting down the Equalization Basin for a new liner.   Data during the 
shutdown of the Equalization Basin was not used.   
 

 
Figure 3.16: Scatter Plot of Flow and Suspended Solids Concentrations v. 

Settable Solids Violations 
 
The scatter plot suggests that monthly average SS concentrations above 450 mg/l put 
the WWTP at risk for a settleable solids violation.  When flows are above 4 MG/mo, 450 
mg/l results in a maximum acceptable load of 13,500 pounds per month. 
 
Figure 3.17 makes the same evaluation of BOD loading.  The data set used was 
January 1998 through June 2000. The scatter plot suggests that BOD concentrations 
above 240 mg/l at 4 MG/month would put the WWTP at risk for a BOD violation.  This is 
equal to a load of 7,100 pounds of BOD per month. 

Scatter Plot of SS Loading Violations, 1998-2000

0
1
2
3
4
5
6
7
8
9

0 200 400 600 800 1000

SS, mg/l

F
lo

w
, M

G
/m

o

No Violation
SS Violation



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-28

 

 
Figure 3.17: Scatter Plot of Flow and Loading v. BOD Violations 

 
Table 3.12 assembles the results of this simple statistical analysis.  In order to avoid all 
possibility of BOD or settable solids violations on the District’s WDR permit, the WWTP 
would need to have substantially greater treatment capacity, and roughly twice what it 
has now.  This can be partly justified by the high concentration of SS loading compared 
to a typical treatment plant.  It is a reasonable assumption that when Boise Cascade 
designed the original plant, they assumed the industry standard of 200-250 mg/l of both 
BOD and SS concentrations.  The actual wastewater is more concentrated.     

 
Table 3.12: Capacity Status 

 
Year 2000 Statistical Acceptable Load 

BOD Loading 7,100 pounds/month 
 Average 15,475 pounds 
 Peak Month 21,614 pounds 
SS Loading 13,500 pounds/month 
 Average 23,000 pounds 
 Peak Month 37,572 pounds 

 
The core treatment units, Activated Sludge, Digestion and Clarification, are substantially 
over capacity.  The WWTP situation is not one where one process unit is limiting the 
treatment capacity.  So, it would not be a fruitful effort to expand just one of these 
treatment units.  A full expansion of treatment capacity is needed to meet both current 
and future demands on the GCSD wastewater system. 
 
We can make a speculative comparison of these results with a reconstruction of the 
WWTP’s original design capacity.  If the original design was for 13,500 pounds of SS, 
but at a SS concentration of 250 mg/l, which is typical of full service cities, the WWTP’s 

Scatter Plot of BOD Violations, 1998-2000

0
1
2
3
4
5
6
7
8
9

0 100 200 300 400 500

BOD concentration, mg/l

F
lo

w
,M

G
/m

o

No Violation

BOD Violation



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-29

hydraulic capacity (ADD) would have been about 240,000 gpd.  Assuming a peak factor 
for maximum day demand (MDD) of 2.0, the peak design flow for the plant would have 
been about 480,000 gpd.  The WDR permit allows a MDD flow of 500,000 gpd.   

3.4.5 Conclusions Regarding WWTP Capacity 
 
1. The BOD and SS loads to the WWTP have exceeded its capacity. The 

recirculation of SS is increasing. 

2. To avoid any BOD and Settable Solids violations of the WDR permit, the current 
loading to the WWTP would need to be reduced to 7,100 and 13,500 pounds per 
month respectively. 

3. A full expansion of treatment capacity is needed to meet both current and future 
demands on the GCSD wastewater system.  A partial expansion of the WWTP 
would not meet these demands. 

4. Inadequate air supply has decreased the WWTP's ability to treat the rising solids 
loading to the plant. 

5. The WWTP lacks adequate metering and monitoring equipment.  The operational 
monitoring program needs to be reviewed and updated, especially in regard to 
upcoming regulatory mandates.  Lack of data hinders a reliable understanding of 
the hydraulic balance and mass balance of the WWTP. 

6. Inadequate grit removal may be causing accelerated wear of operating 
equipment. 

3.5 Effluent Disposal Alternatives 

3.5.1 Decision Criteria 
 
Ultimately, the District’s treated wastewater must be disposed of.  This section looks at 
the alternatives for Groveland’s wastewater.  Selection of the most suitable alternative 
was based on the following criteria: 
 
Ability to Meet Regulatory Requirements:  Can the regulatory requirements for the 
disposal alternative be met? 
 
Capacity:  Does the alternative have the potential to reuse or disposed of an average of 
300,000 gallons per day? 
 
Public Acceptance:  To what extent would the public support or oppose the proposed 
disposal alternative based on environmental and public health concerns, or cost 
concerns? 
 
Site Availability:  Is an appropriate site available for the type of disposal proposed?  
Does it involve the acquisition of real estate? 
 
Reliability:  Is the reliability of the system acceptable?  What are the backup provisions in 
case of system shutdown or failure? 
 



 Wastewater Master Plan 
Groveland Community Services District 

October 2, 2001 
 
 

  3-30

Track Record:  What is the track record in other locations for this type of disposal? 
 
CEQA:  Are there any apparent environmental issues raised by the alternative that could 
make the alternative unacceptable or impractical? 
 
Life Cycle Cost:  What are the capital and annual operating costs for the proposed 
disposal alternative? 

3.5.2 Alternatives Considered 
 
The following alternatives are available for the reuse or disposal of treated municipal 
wastewater.  They are discussed in the following sections with respect to the decision 
criteria. 
 
1. Agricultural and Landscape Irrigation (Land Disposal) 
2. Direct Groundwater Recharge 
3. Industrial Reuse 
4. Recreational or Environmental Enhancement (Live Stream Discharge) 
5. Potable Reuse 

3.5.3 Agricultural and Landscape Irrigation 
 
Currently, the District disposes of its treated wastewater by irrigation of its own spray 
fields and by irrigation of the Pine Mountain Lake golf course.  This alternative would 
continue to use these disposal locations and would consider additional locations for 
agricultural and landscape irrigation. 